
Regular Open Council Meeting Agenda 

Monday, January 13TH, 2025, at 7:00 p.m.  
in the Council Chambers, Town Hall, 10203-105th Avenue, High Level, AB 

Electronic Participation via YouTube. The YouTube link for this meeting is: 
https://youtube.com/live/aM-Jm-W7wZQ?feature=share  

The Town of High Level Mayor and Council acknowledge Treaty 8 
Territory - the traditional and ancestral territory of the Cree and Dene. 
We acknowledge that this territory is home to the Métis Settlements 

and the Métis Nation of Alberta, Regions 1, 4, 5 and 6 within the 
historical Northwest Métis Homeland. 

We acknowledge the many First Nations, Métis and Inuit who have 
lived in and cared for these lands for generations. 
[...]
17. The parties agree to give this Agreement a fair and liberal interpretation and to 

negotiate with fairness and candor, any modification or alteration that may be 
rendered necessary by changing conditions. 

19. This Agreement may be executed in counterparts, in which case (i) the counterparts 
together shall constitute one agreement, and (ii) communication of execution by e-
mail in PDF shall constitute good delivery. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

83



WITNESS WHEREOF this Agreement has been duly executed by the parties hereto as of the 
date first above written. 
 
 
SIGNED ON BEHALF OF SIGNED ON BEHALF OF 
 
His Majesty in right of  
Alberta as represented by the  
Minister of Transportation and  
Economic Corridors Town of High Level 
 As represented by the Mayor: 
 
 
     

Derek Young, Regional Director  Crystal McAteer, Mayor 
 
 
 
     
Witness Witness 
 
 
_______________________________ _______________________________  
Date Signed Date Signed 

 

84



Schedule A 
 

“Schedule of Costs” 
 

Grant Program: Alberta Municipal Water/Wastewater Partnership 

Municipality Town of High Level 
Project Name Water Treatment Plant Pre-treatment System Upgrading 

Grant Number 706952 
 
 

Financial Information 
Estimated Project Cost (Total) $ 5,716,000.00 

Ineligible Cost and/or Interest (Less) $ 
Engineering (Eligible Cost Only) $ 

Estimated Eligible Project Cost (Total) $ 5,716,000.00 
Other (Please Specify) $ 

 
Eligible Grant =   59.12% $ 3,379,299.20 

Municipality Share   $ 2,336,700.80 
 

85



Schedule B 
Schedule of Payments 

 
 
1. Alberta hereby agrees to issue the following grant payments with respect 

to the Project, subject to available budget: 
 

a) An initial payment prior to March 31, 2025 in the amount to coincide 
with the progress of the project. 

 
b) A payment, representing the balance of the grant after receipt of 

the final statement of costs together with: 
 

i) a certification that the Project is complete and that no 
additional costs will be submitted, and 

 
ii) such other documentation as requested by Alberta. 

 
2. Notwithstanding (1) (a) above, upon identifying available budget funds in 

any fiscal year, Alberta may at its discretion, issue any payments, 
including advance payments and/or payment in full to the Municipality. 

 
 

86



DESIGN BASIS MEMORANDUM

Town of High Level

High Level WTP
MIEX Upgrades

DECEMBER 2024

87



CONFIDENTIALITY AND © COPYRIGHT FOR THIS REPORT

This document is for the sole use of the addressee and Associated Engineering Alberta Ltd. The document contains proprietary and confidential information
that shall not be reproduced in any manner or disclosed to or discussed with any other parties without the express written permission of Associated
Engineering Alberta Ltd. Information in this document is to be considered the intellectual property of Associated Engineering Alberta Ltd. in accordance with
Canadian copyright law.

This report was prepared by Associated Engineering Alberta Ltd. for the account of Town of High Level.  The material in it reflects Associated Engineering
Alberta Ltd.’s best judgement, in the light of the information available to it, at the time of preparation. Any use which a third party makes of this report, or any
reliance on or decisions to be made based on it, are the responsibility of such third parties. Associated Engineering Alberta Ltd. accepts no responsibility for
damages, if any, suffered by any third party as a result of decisions made or actions based on this report.

88



Town of High Level

i

EXECUTIVE SUMMARY

[to be added for final report]

89



Town of High Level

ii

TABLE OF CONTENTS

SECTION PAGE NO.

Executive Summary i
Table of Contents ii

List of Tables iii

List of Figures iv

1 Introduction 1-1

1.1 Purpose 1-1

1.2 Scope of Work 1-1
1.3 WTP Overview 1-1

2 Flow Requirements and Equipment Layout 2-1

3 MIEX Process Description 3-1

3.1 MIEX Contactors 3-1

3.2 Regeneration 3-1

3.3 Recycle Brine 3-2
3.4 Saturated Salt Systems 3-2

3.5 Virgin Resin Addition 3-2

4 Discipline Considerations 4-1

4.1 Process Considerations 4-1

4.2 Electrical Considerations 4-5

4.3 Controls Considerations 4-6
4.4 Structural Considerations 4-9

4.5 Building Mechanical Considerations 4-12

4.6 Operations and Maintenance Considerations 4-12

4.7 Additional Scope 4-12

5 Updated Opinion of Probable Costs 5-1

6 Construction Discussion 6-1
6.1 Construction Staging 6-1

6.2 Project Delivery Discussion 6-1

6.3 Regulatory Review 6-1

Closure 6-1

Appendix A – MIEX P&ID

Appendix B – MIEX Equipment Estimate

90



List of Tables

iii

LIST OF TABLES

PAGE NO.

Table 4-1 Existing Potassium Permanganate Conditions 4-1
Table 4-2 New Potassium Permanganate Conditions 4-2
Table 4-3 Break Tank Parameters 4-2
Table 4-4 Salt Requirements for Various Flowrates 4-3
Table 4-5 Waste Generation for Various Flow Rates 4-3
Table 5-1 Opinion of Probable Capital Costs 5-1

91



Town of High Level

iv

LIST OF FIGURES

PAGE NO.

Figure 1-1 Process Flow Diagram of the High Level WTP, including MIEX 1-3
Figure 2-1 Proposed MIEX Layout within the Dewatering Building 2-2
Figure 4-1 Partitioned Potassium Permanganate Tank 4-2
Figure 4-2 Existing waste line in dewatering building to be reused for MIEX waste 4-4
Figure 4-3 Control Loop Diagram 4-8
Figure 4-4 Dewatering Building Floor Plan – Demolition Mark-ups 4-10
Figure 4-5 Section through Dewatering Building – Demolition and New Floor Assembly Mark-ups 4-10
Figure 4-6 Partial Plan of Existing Potassium Permanganate Tank – New Concrete Wall to Form Break

Tank 4-11
Figure 4-7 Centrifuge inlet piping to be removed and capped 4-13

92



Town of High Level

1-1

1 INTRODUCTION
1.1 Purpose
The Town of High Level’s (Town) water treatment plant (WTP) experiences high organics loading in the source water,
leading to high disinfection by-product (DBP) formation that exceed the Guidelines for Canadian Drinking Water
Quallity, significant coagulant use, and frequent granular activated carbon (GAC) replacement. In 2023, IXOM and
Associated Engineering (Associated) conducted a pilot at the WTP to evaluate the ability of Magnetic Ion Exchange
(MIEX®) to remove organics.

MIEX water treatment systems use an ion exchange process incorporating magnetized resin, specifically developed to
target organics removal. MIEX is implemented as a pre-treatment process (i.e., upstream of the flocculation,
clarification, and filtration processes) and uses anion exchange resin to reduce Dissolved Organic Carbon (DOC). The
resin is regenerated using salt brine to desorb the ions and restore the ion exchange capacity, allowing it to be
continuously reused.

The pilot study (Evaluation of MIEX Pilot Chemical Review and Jar Testing, Associated Engineering, November 2023)
found that MIEX reduced coagulant use, decreased the organics loading on the GAC filters, and reduced downstream
DBP formation. Based on the favourable results of this pilot study, the Town has elected to add MIEX to the WTP’s
process.

1.2 Scope of Work
This design basis memorandum (DBM) outlines the requirements for incorporating MIEX into the WTP. It will define
the project scope and outline the technical basis for detailed engineering, and it will guide the detailed design process.

The DBM includes the following information:
 Review of the WTP capacity and flow requirements of the MIEX system

 A conceptual control philosophy for the MIEX system

 Process, electrical, controls, and structural considerations for incorporating MIEX

 Proposed equipment layout within the WTP

 Updated opinion of probable costs

 Construction considerations, including staging and project delivery

1.3 WTP Overview
The Town of High Level WTP was constructed in 2002 and provides the Town with drinking water and bulk water
needs. The facility draws water from Footner Lake and stores raw water in aerated storage ponds. Water is then
pumped to the WTP, where it is treated as follows:
 Potassium permanganate dosing and contact tank to remove manganese.

 Package WTP, including coagulation, flocculation, and clarification (alum and ClearFloc AP1065 are dosed for
floc formation).

 Ozone system, currently bypassed.

 Dual media sand and anthracite conventional filtration.

 Granular Activated Carbon (GAC) filtration.

93



Town of High Level

1-2

 Disinfection by chlorine injection and contact.

When installed, MIEX will be located between the potassium permanganate contact tank and the package WTP.
A simplified process schematic of the existing WTP including the new MIEX equipment is shown in Figure 1-1. The
new equipment is shown in black.

94



M

 

MIEX SYSTEM

MIEX EFFLUENT FEED WATER 
AVE DAY: 1803 m3/d 
DESIGN: 648 m3/d

WASTE BRINE GENERATION
AVE DAY: 3.375 m3/d
DESIGN: 12.150 m3/d

MIEX
CAPACITY: 37.5 L/s PER VESSEL
THREE VESSELS (@ 50% FOR 150% CAPACITY)

FOOTNER LAKE

PO
LY

M
ER

MM

NORTH RW
RESERVOIR

M

WEST RW
RESERVOIR

M

FOOTNER LAKE
TRANSFER PUMP STATION

NORTH RESERVOIR
TRANSFER PUMP STATION

M

M M M M M M M M M
 

PO
LY

M
ER

 

PO
LY

M
ER

 

PO
LY

M
ER

 

PO
LY

M
ER

 

PO
LY

M
ER

 

PO
LY

M
ER

 

PO
LY

M
ER

 

PO
LY

M
ER

D
R

AI
N

 T
O

 W
AS

TE
C

H
AM

BE
R

D
R

AI
N

 T
O

 W
AS

TE
C

H
AM

BE
R

D
R

AI
N

 T
O

 W
AS

TE
C

H
AM

BE
R

TO BACKWASH
WASTE

CHAMBER

 

AL
U

M

 

AL
U

M

 

AL
U

M

BACKWASH WASTE
CHAMBER POTASSIUM

PERMANGANATE
CONTACT CHAMBER

ALUM SLUDGE
PROCESSING

SLUDGE BLOWDOWN
TO WASTE CHAMBER

CONTACTOR
TANK 1

REGENERATION
TANK 1

CONTACTOR
TANK 2

REGENERATION
TANK 2

FRESH RESIN
SPLITTER BOX

WASTE
BRINE TO

DRAIN

SALT
SATURATOR

RECYCLE BRINE
TANK

M

RECYCLE
BRINE PUMP

M

SATURATED
SALT PUMP

DUAL MEDIA FILTERSFLOCCULATION &
CLARIFICATION

FLOCCULATION &
CLARIFICATION

FLOCCULATION &
CLARIFICATION

OZONE
(BYPASSED)

TREATED WATER
TRANSFER CHAMBER

MM M

TRANSFER
PUMPS

FILTER
BACKWASH TO
WASTE SUMP

BACKWASH
SUPPLY CELL 2CELL 1 CELL 3

STAGE 1

CELL 2CELL 1 CELL 3

STAGE 2

--
TREATED WATER

TO CLEAR WELL

GRANULAR ACTIVATED
CARBON (GAC) FILTERS

M

BOOSTER
PUMP BREAK TANK

M

FRESH
RESIN PUMP

RESIN
CONTAINER

M

VIRGIN
RESIN PUMP

WASTE
BRINE TO

DRAIN

DRAWING REVISIONDESCRIPTIONDRAWNDESIGNDATEREV SHEET

IF NOT 50 mm ADJUST SCALES
50 mm SCALE(S) SHOWN ARE INTENDED FOR ANSI D (22X34) SIZE DRAWINGS, TABLOID (11X17) SIZE DRAWINGS ARE 1/2 OF SCALE(S) SHOWN UNLESS NOTED OTHERWISE

SCALE:

DRAFT

PRELIMINARY/
FOR DISCUSSION

NOT FOR CONSTRUCTION

PL
O

T 
D

AT
E:

 2
02

4-
11

-2
2 

2:
52

:3
5 

PM
SA

VE
 D

AT
E:

 2
02

4-
11

-1
2 

4:
46

:5
3 

PM
 S

AV
ED

 B
Y:

 M
O

LZ
AN

R
D

W
G

 P
AT

H
: 

q:
\2

02
4-

30
31

-0
0\

pr
oc

\m
od

el
\3

03
1-

00
-d

-0
04

.d
w

g

TOWN OF HIGH LEVEL
ALBERTA, CANADA

WATER TREATMENT PLANT
MIEX UPGRADES
 
2022-3031-00

AS SHOWN

PROCESS FLOW DIAGRAM OF THE 
HIGH LEVEL WTP, INCLUDING MIEX
 

Figure 1-4        A ----

A 2024DECDD S. LARLEE R. MOLZAN ISSUED FOR XXXXXX

     

     

     

     

     

95



Town of High Level

2-1

2 FLOW REQUIREMENTS AND EQUIPMENT LAYOUT
The MIEX process will be sized to match the existing capacity of the WTP, which has a raw water capacity of 75 L/s
(6,480 m3/d). The system will include two contactors, each sized for 50% of the plant’s total flow rate. Based on the
2023 pilot study, a bed volume of 400 was selected for the full-size MIEX system. Bed volume (BV) measures the ratio
of treated water volume to resin volume; a BV of 400 means the system will treat 400 m3 of water for each 1 m3 of
resin before the resin is regenerated. Based on the size of the MIEX equipment, the dewatering building was selected
as the only existing location within the WTP envelope where the equipment could be located. The dewatering building
has no capacity for additional contactors beyond the two proposed, so the design does not include additional
redundancy. However, Operations have noted that the WTP is generally not operated at or near capacity. Records
from 2021 - 2023 show an average day flow of 20.4 L/s (1,850 m3/d), with 95% of flows between 15 L/s and 27.5 L/s
(1,296 and 2,376 m3/d).

Plant records supplied to Associated indicate that the distribution flows are typically between 13 to 35 L/s (1120 –
3030 m3/day).

The supplier of the MIEX system has indicated that each contactor vessel can operate at a capacity as low as 25-
30% by using recirculation pumps to maintain the fluidization of the resin. The system can operate using only one
contactor at the lower plant flow rates; with one MIEX vessel, the system flow can be as low as 9.4 L/s.

The MIEX unit layout drawings for the Town are shown in Figure 2-2.

96



DRAWING REVISIONDESCRIPTIONDRAWNDESIGNDATEREV SHEET

IF NOT 50 mm ADJUST SCALES
50 mm SCALE(S) SHOWN ARE INTENDED FOR ANSI D (22X34) SIZE DRAWINGS, TABLOID (11X17) SIZE DRAWINGS ARE 1/2 OF SCALE(S) SHOWN UNLESS NOTED OTHERWISE

SCALE:

DRAFT

PRELIMINARY/
FOR DISCUSSION

NOT FOR CONSTRUCTION

PL
O

T 
D

AT
E:

 2
02

4-
11

-2
0 

3:
26

:2
1 

PM
SA

VE
 D

AT
E:

 2
02

4-
11

-2
0 

3:
25

:2
1 

PM
 S

AV
ED

 B
Y:

 M
O

LZ
AN

R
D

W
G

 P
AT

H
: 

q:
\2

02
4-

30
31

-0
0\

pr
oc

\m
od

el
\3

03
1-

00
-d

-1
01

.d
w

g

TOWN OF HIGH LEVEL
ALBERTA, CANADA

WATER TREATMENT PLANT
MIEX UPGRADES
 
2022-3031-00

AS SHOWN

PROPOSED MIEX LAYOUT 
WITHIN DEWATERING BUILDING
 

Figure 2-1        A ----

A 2024DEC07 S. LARLEE R. MOLZAN ISSUED FOR PRE-DESIGN

     

     

     

     

     

PLAN1
D-101

1:50

CONTACTOR
TANK

CONTACTOR
TANK

SALT
SATURATION

TANK

BRINE TANK

REGENERATION
SKID

FRESH RESIN
PUMP SKID

RESIN
IBC

MCC PANEL

SALT
SATURATION
PUMP SKID

COMPRESSOR

BOOSTER
PUMP

BRINE PUMP
SKID

VIRGIN RESIN
PUMP SKID

97



Town of High Level

3-1

3 MIEX PROCESS DESCRIPTION
Following the upgrades, raw water will continue to be pumped to the potassium permanganate contact chamber and
then flow by gravity to the new MIEX contactors. Effluent from the MIEX contactors will flow by gravity to a break
tank and will then be pumped to the existing clarifiers. The new process flow diagram is shown in Figure 3-1.

The equipment included in the MIEX installation is:

 2 x MIEX Contactor Vessels
 Resin Regeneration Equipment, including 2 x Regeneration Skids
 Salt Saturator Tank
 Brine Tank and Brine Skid
 Fresh Resin Pump Skid
 Resin Tote / IBC
 Virgin Resin Skid

The vendor process and instrumentation diagram (P&ID) is included in Appendix A. The process descriptions of this
equipment are included below.

3.1 MIEX Contactors
Raw water is fed to the base of the contactor and mixed with MIEX resin. An agitator operates at low speeds to
maintain a uniform resin/water suspension. During times of lower raw water flow, treated effluent will automatically
recirculate to maintain a consistent flow through the vessels and level of resin fluidization. Above the resin bed are
inclined tube settlers, which capture, settle, and return resin that escapes from the main bed.  MIEX-treated effluent
leaving the inclined tubes is directed to collection troughs and then flows out the top of the reactor vessel to the
break tank.

Additional pumping will be required to transfer water from the break tank to the existing package water treatment
equipment.

3.2 Regeneration
As resin is loaded with DOC, batches of resin are automatically removed from the contactors and regenerated with a
salt solution in the regeneration tanks. Once regenerated, the fresh resin is returned to the contactor vessels via the
fresh resin splitter tank. Regenerations occur once a specific volume of water is treated based on process setpoints.
Once the specified volume of water is treated, a regeneration sequence is initiated automatically. Regeneration does
not halt water treatment; the contractor continuously treats water.

98



Town of High Level

3-2

Regeneration involves the following phases:
1. DOC-laden resin, mixed with water to form a slurry, flows by gravity to the regeneration tank.
2. The water is removed from the resin and returned to the treatment process.